



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-07-21 11:13:14

Date of Next Testing: 2030-07-20 11:13:14

Product Name: **Tannic acid**

CAS Number: 1401-55-4

Specifications & Purity: $\geq 95\%$

Lot #: G2615404

SKU #: **T305809**

Version: **2**

Analysis #: **733453**

Storage Temperature: Protected from light, Room temperature, Argon charged, Cool

Parameter	Limit Values	Result
Ignition Residue(Ash)	0-1 (%)	0.00000 %
Loss on drying	0-12 (%)	5.62740 %
Assay(dry basis)	95-100 (%)	97.05029 %
Appearance (T305809)	Yellow to Light Tan to Brown Powder or Solid	Yellow to Light Tan to Brown Powder or Solid
Sugars/Dextrin Test	Pass	Pass
Infrared spectrum	Conforms to Structure	Conforms to Structure

John Su
QA & QC Manager